
First edition, July 2007 

Model T-P1W 
(J016) 

PARTS CATALOG 

Ricoh Company, LTD. 



Model T-P1W (J016) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

Toscana-P1W (J016) 
Network Interface Board Type GX3 (J512) 
Multi Bypass Tray BY1010 (J514) 
Paper Feed Unit TK1060 (J516) 

 
 



Model T-P1W (J016) 
 



 

 

 

  1.Exterior 1 (J016) ...................................................  2 

  2.Exterior 2 (J016) ...................................................  4 

  3.Paper Tray (J016).................................................  6 

  4.Process Section (J016) ........................................  8 

  5.Paper Exit Section (J016).................................... 10 

  6.Electrical Section (J016)...................................... 12 

  7.Duplex Unit 1 (J016)............................................ 14 

  8.Duplex Unit 2 (J016)............................................ 16 

  9.Decal And Document (J016) ............................... 18 

 Parts Index ............................................................. 22 

Model T-P1W (J016) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

July ,30 ' 2007 



2 

 

  

1.Exterior 1 (J016) 

EU

NA

17
16

15
14

18

19

15

17

17

1 101

2

4

7

8
9

10

102

102
6

5

11

13

16 14
EU

EU 4101

101

EU 4101

101

Network Interface Board

12

3

103

103

20

20

 



3 

 1 J016 1526  Front Cover - Ink Cartridge NA 1 

 1 J016 1524  Front Cover - Ink Cartridge EU RIC 1 

 1 J016 1527  Front Cover - Ink Cartridge NRG 1 

 2 J016 3018  Separation Unit 1 

 3 J016 1501  Cover:Right 1 

 3 J016 1551  Right Cover - EU 1 

 4 J016 1060  Cover:Sponge:Base:Tos-P1W - EU 2 

 5 J007 1070  Filter:Fan 1 

 6 J016 1522  Raer Cover - NA 1 

 6 J016 1523  Rear Cover - EU 1 

 7 J015 1542  Cover:Tank 1 

 8 J016 1540  Spacer:NIC 1 

 9 J016 1543  Cover:NIC 1 

 9 J016 1593  Cover - Network Interface Board 1 

 10 J008 1010  Screw - M3x9 1 

 11 J515 6870  Guide Plate:Upper 1 

 12 J512 0017  Option:NIC:Exp:FD:Ass'y 1 

 13 J016 0152  Cover:Upper 1 

 13 J016 0172  Upper Cover - EU 1 

 14 J001 2314  Decal:WEEE - EU 1 

 15 J015 6624  Installation Procedure:Safety:P1s/W:NA 1 

 15 J015 6622  Installation Procedure:Safety:P1s/W:EU 1 

 16 J515 6600  Installation Procedure:Duplex Unit 1 

 17 J015 5511  Power Supply Cord - NA 1 

 17 J015 5512  Power Supply Cord - EU 1 

 18 J016 6651  CD-ROM:Driver:Manual:Tos-P1W:NA 1 

 19 J015 6620  Installation Procedure:English:P1s/W 1 

 20 J016 1061  Sponge:Base 2 

 

 

 

 

 

 

 

 101 0452 3008N Tapping Screw - M3x8  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0452 3010N Binding Self-Tapping Screw:3x10  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.Exterior 1 (J016) 

O'Brien
Item 13
J007 MB 6

O'Brien
New items
J007 MB 6

O'Brien
Item 12
PCIL: March 2010



4 

 

 

2.Exterior 2 (J016) 

102

102

1918

101

101

16

17

101

103

101

103

2

3

1

4

6

5

101

14

7

8

10

11

12

103

21

102

101

15 20

13

103

9

 



5 

 1 J012 1508  Plate:Logo:RIC 1 

 1 J012 1515  Logo Plate - NSA 1 

 1 J012 1516  Logo Plate - REX 1 

 1 J012 1517  Logo Plate - GES 1 

 2 J015 1544  Cover:Safety Switch 1 

 3 J007 5440  Harness:Safety Switch:Front:Tos 2 

 4 J016 0154  Cover:Front 1 

 4 J016 0174  Front Cover - EU RIC 1 

 4 J016 0177  Front Cover - NRG 1 

 5 J016 0175  Operation Panel - NA 1 

 5 J016 0173  Operatiom Panle - EU 1 

 6 J016 1506  Cover:Ink Cartridge 1 

 6 J016 1556  Ink Cartridge Cover - EU 1 

 7 J016 5395  Harness:OPU:AU:Tos-P1W 1 

 8 G020 5626  Push Switch 1 

 9 J016 4907  Cover:Exit Roller:Tos-P1W:Ass'y 1 

 10 J015 4906  Stopper:Paper 1 

 11 J015 4908  Roller:Stopper:Paper 1 

 12 J016 4902  Cover:Exit Roller 1 

 13 J016 5290  PCB:CCB:Tos-P1W 1 

 14 B044 3191  Tapping Screw-M3x8 3 

 15 J016 4696  Positioning Plate:Cartridge:Tos-P1W 1 

 16 J016 1541  Cover:Power Supply Unit 1 

 16 J016 1561  Cover - Power Supply Unit EU 1 

 17 J016 1513  Cover:Dial 1 

 17 J016 1563  Dial Cover - EU 1 

 18 J016 1550  Inner Cover:Dial 1 

 19 J016 1500  Cover:Left 1 

 19 J016 1560  Left Cover - EU 1 

 20 J007 5451  Harness:CCB:Connecting 1 

 21 J016 5479  Harness:Paper Feed Sensor 1 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0452 3008N Tapping Screw - M3x8  

 103 0452 3010N Binding Self-Tapping Screw:3x10  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.Exterior 2 (J016) 



6 

 

 

3.Paper Tray (J016) 

12 19

18

13

16

17

11

9

10

14

8

7

5

4

6

4

3

15

2
1

 



7 

 1 J016 3001  Extension Tray 1 

 2 J007 2340  Decal:ES 1 

 3 J012 3003  End Fence:Tos-C1 1 

 4 J012 3020  Protection:Cassette 2 

 5 J016 2310  Decal:Protection:Right 1 

 6 J016 2309  Decal:Protection:Left 1 

 7 J012 3019  Arm:Cassette 2 

 8 J006 3006  Tension Spring 2 

 9 J001 3008  Gear:Side Fence 1 

 10 J016 3050  Side Fence:Right 1 

 11 J016 3040  Side Fence:Left 1 

 12 J016 4905  Extension Tray:Exit 1 

 13 J016 4906  Dust Cover 1 

 14 J016 3016  Base Plate:Exp:Ass'y 1 

 15 J016 0031  Cassette Unit 1 

 16 J016 4904  Tray:Exit 1 

 17 J016 2303  Decal:Paper:Caution:Exp 1 

 18 J016 2301  Decal - Tray Operation 1 

 19 J015 2301  Decal:Cassette Work 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

3.Paper Tray (J016) 

O'Brien
Item 3
MB 1



8 

 

 

4.Process Section (J016) 

27
25 26

31
33

32

34

36

35

101

29

28

24

101

101
101

16

20

19

102

102
102

22

21
23

103

17
102

101
16

18

18

10114

15

8
7

6

5

4

101

101
3 2

1

13
12

9

10

11

10
9

41

101
40

102

102

101

39

38
19

102

102

102

3730

42

42

3

 



9 

 1 J007 5470  Harness:Main:Seconddary:Motor 1 

 2 J015 5205  DC Motor 37V 25.9W 1 

 3 J016 3540  Decal:Lever 1 

 4 AW50 0023  Push Switch 1 

 5 J007 1122  Timing Belt:227ST1.5-6.0 1 

 6 J007 1161  Timing Pulley - 140T 1 

 7 J015 2892  Pulley 75T 1 

 8 J001 1168  Slider:Transport Roller 1 

 9 AA08 2101  Bushing:MM6xMM10x6 2 

 10 5447 2681  Snap Ring 2 

 11 J016 4900  Exit Roller:Ass'y 1 

 12 J001 2928  Timing Pulley:Exit Roller 1 

 13 J006 2927  Timing Belt:B30S2M88 1 

 14 J015 2891  Pulley:Dial:Jam 1 

 15 J015 2304  Decal:Operate:Dial:P1s 1 

 16 J007 3519  Ground Plate:Guide Rod:Left 2 

 17 J015 2890  Timing Belt:B30S2M452 1 

 18 J007 3514  Cam:Guide Rod:Left 2 

 19 J007 3517  Spring:Guide Rod:1 2 

 20 J007 3518  Spring:Guide Rod:2 1 

 21 J007 1118  Bracket:Tightener:Ass'y 1 

 22 J016 1148  Spring:Tightener:Drive 1 

 23 J007 1130  Pulley:Tightener:Drive 1 

 24 J007 5655  PCB:SENC:Tos/Pie 1 

 25 J015 3502  DC Motor 37V 29.6W 1 

 26 J007 5471  Harness:Main:Motor 1 

 27 J016 3525  Timing Belt:704ST55-6.0 1 

 28 J007 3410  Cover:Carriage:Tos 1 

 29 J016 4210  Holder:Sub 1 

 30 GW01 0008  Photo Refiection Sensor:SG113-RC80 1 

 31 J007 3539  Bracket:Holder:Pressure Roller 1 

 32 J006 3406  Spring Plate:Holder:Pressure Roller 1 

 33 J006 3405  Holder:Pressure Roller:P-P2W 1 

 34 J007 3533  Spring:Pressure Roller:30N 1 

 35 J007 3528  Shaft:Pressure Roller 1 

 36 J007 3535  Pressure Roller:Press Fit 1 

 37 J016 3504  Lever:Guide Rod:Tos-P1W 1 

 38 J007 3513  Cam:Guide Rod:Right 1 

 39 J007 3524  Cam:Guide Rod:Right Front 1 

 40 J007 3534  Spring:Lever:3N 1 

 41 GW02 0020  Photointerruptor:LG248NL1 1 

 42 J007 3540  Plate Spring - Guide Rod 2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0951 3005N Screw:Polished Round:M3x5  

 103 0720 0025E Retaining Rings-E:2.5  

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

4.Process Section (J016) 

O'Brien
MB 2
Item added
Modified - PCIL: September 2010

O'Brien
Item 33
PCIL: April 2009

O'Brien
Item 6
PCIL: May 2010

Ed
Sticky Note
Item 24
PCIL: May 2014

Ed
Sticky Note
New item
PCIL: July 2018



10 

 

 

5.Paper Exit Section (J016) 

15

4
5

13

8
9

12

8

14
2

3

2

1

5
4

7
6

109
8

11

18
102

102

19

20
104

101

17
16

27

23

26
103

101

25

101

24

105
22

21
101

101

101

101

 



11 

 1 J006 2989  Sheet:Guide:Reverse 1 

 2 J016 2307  Decal:Reverse:Push 2 

 3 J016 2306  Decal:Reverse:Right 1 

 4 J001 2811  Pawl:Guide:Reverse 2 

 5 J001 2813  Spring:Pawl:Guide 2 

 6 J016 2806  Feeler:Registration Sensor 1 

 7 J001 2807  Spring:Feeler:Registration Sensor 1 

 8 J001 2814  Spring:Roller:No.1 3 

 9 J001 2810  Bushing:Roller:No.1 2 

 10 J001 2804  Gear:Transport Roller:Pressure 1 

 11 J006 2808  Roller:No.1 1 

 12 J006 2810  Bushing:Roller:No.1:Middle 1 

 13 J001 2991  Pickoff Pawl 10 

 14 J016 2305  Decal:Reverse:Left 1 

 15 J016 2705  Guide:Reverse 1 

 16 J007 5472  Harness:Trailing Edge:Connecting 1 

 17 GW02 0020  Photointerruptor:LG248NL1 1 

 18 J016 5426  Harness:Multi:25N 1 

 19 J008 1034  Bracket:Drawer:Machine Or Copier 1 

 20 J015 5481  Harness:Inlet:Tos-P1s:Exp 1 

 21 J015 5481  Harness:Inlet:Tos-P1s:Exp 1 

 21 J016 2700  Pressure Plate:Roller: 

   Leading Edge:P1W:Ass'y 2 

 22 J016 2701  Pressure Plate: 

   Leading Edge:Middle:P1W:Ass'y 1 

 23 J015 2307  Decal:Pick-Up Paper Jam:P1s:Exp 1 

 24 J007 5476  Harness:PDET2:Connecting 1 

 25 J016 5439  Harness:Safety Switch:Rear 1 

 26 J007 3016  Spring Clutch:Feed 1 

 27 J006 2992  Spring:Roller:Leading Edge 6 

 

 

 

 

 

 101 0451 3006N Tapping Screw - 3x6  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0805 0088  Retaining Rings-E:Silencer:DIA6  

 104 0950 4006N Screw:Spring Washer:M4x6  

 105 1403 1384  Photointerruptor:SG1291-RC86  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

5.Paper Exit Section (J016) 

O'Brien
Item 1
PCIL: October 2010

O'Brien
New item
PCIL: October 2010

Ed O'Brien
Item 15
RTB 15



12 

 

 

6.Electrical Section (J016) 

EU

25

107
23

22

102
24

102

102

9

106

105

102

102

102

102
102

17

16

19

21

20

18

106

106

15

14

13

12

102
105

102

102

11
103

6

8

7

102

102

108

103

4

5
104

3

101

101

101

2

1

26

 



13 

 1 J007 5360  Power Pack 1 

 2 J007 1055  Cover - Power Pack 1 

 3 J012 1008  Rubber Foot 2 

 4 J007 4062  Guide Plate:DC Solenoid 1 

 5 AX11 0125  DC Solenoid:Valve 1 

 6 AW02 0150  Photointerruptor:Flat:7mm 1 

 7 J001 4604  Tension Spring:Lever 1 

 8 J007 4061  Lever:Actuator:Valve 1 

 9 J007 4200  Holder - Left 1 

 10 J016 5467  Harness:Used Develper:Base:Tos-P1W 1 

 11 J015 0411  Maintenance Unit 1 

 12 J016 5477  Harness:Duplex:Connecting 1 

 13 J016 5500  Connector:Drawer:Duplex:REC 1 

 14 J016 5447  Harness:Sensor:Front:Tos-P1W 1 

 15 J007 5437  Harness:CCB:Tos 1 

 16 J008 5434  Harness:HVP:Pie 1 

 17 J007 0120  Bracket:Ground Plate:NIC:Ass'y 1 

 18 J016 5130  PCB:CTL:AU:Tos-P1W:Ass'y 1 

 19 J016 5435  Harness:Sensor:Rear 1 

 20 J016 5413  Harness:Bank 1 

 21 J016 5432  Harness:Motor 1 

 22 J016 5411  Harness:Power Supply Unit 1 

 23 J007 5621  Fan:Mm60:15mm:37V 1 

 24 J007 5330  Power Supply Unit(100V) 1 

 24 J007 5331  Power Supply Unit:Tos/Pie:EU 1 

 25 J016 1059  Cover:Power Supply Cord 1 

 

 

 

 

 

 

 

 

 

 101 0451 3008N Tapping Screw - M3x8  

 102 0451 3006N Tapping Screw - 3x6  

 103 0353 0040N Screw:M3x4  

 104 0623 0100E Spring Pin:3x10  

 105 0452 3008N Tapping Screw - M3x8  

 106 0454 3006Q Tapping Screw - M3x6  

 107 0451 4020N Tapping Screw - M4x20  

 108 1105 0516  Clamp:LWSM-0511  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

6.Electrical Section (J016) 

O'Brien
Item 18
MB 3
PCIL: June 2009

O'Brien
Item 11
PCIL: January 2010



14 

 

 

7.Duplex Unit 1 (J016) 

15

11

13

12 24

23

22

16

21

19

20

17
18

3
4

14

10

6

5

3

4

1

2

3

4

8

9

7

∗

EU

25

 



15 

 * J515 0017  Duplex Unit:Tos-P1W:NA 1 

 * J515 0027  Duplex Unit:Tos-P1W:EU 1 

 1 J515 6857  Guide Plate:A3 1 

 2 J515 6892  Holder:Roller:Opposed 1 

 3 J003 6866  Roller:Opposed:Transport Roller 6 

 4 J515 6867  Spring:Pressure Roller 6 

 5 J515 6858  Band:Cover 1 

 6 J515 6859  Stopper:Guide Plate 1 

 7 J515 6860  Cover:Open And Close:A3 1 

 8 J515 6877  Lever:Open And Close 1 

 9 J003 6878  Spring:Lever:Open And Close 1 

 10 J515 6874  Cover:Left 1 

 11 J515 6833  Holder:PCB 1 

 12 J515 0729  PCB:Main 1 

 13 J016 5501  Connector:Drawer 1 

 14 J515 6855  Guide Plate:Lower:A3 1 

 15 J515 6873  Cover:Right 1 

 16 J003 6865  Vibrating Plate:Change 1 

 17 J003 6847  Gear:16Z 1 

 18 J003 6848  Gear:16Z 1 

 19 J003 6862  Gear:16Z 1 

 20 J003 6846  Gear:Idler:24Z 1 

 21 J003 6861  Spring:Vibrating Plate 1 

 22 J006 6854  Supporting Plate:Stay:Frame 1 

 23 J515 6869  Guide Plate:Upper Front:A3 1 

 24 J515 6870  Guide Plate:Upper 1 

 25 J515 6810  Sponge:Duplex:Cover:A3 1 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

7.Duplex Unit 1 (J016) 

Ed O'Brien
Items 17 and 18
PCIL: June 2011

O'Brien
Item 15
PCIL: January 2012

Ed
Sticky Note
No 4
PCIL: December 2016



16 

 

 

8.Duplex Unit 2 (J016) 

7

11

5

5

5

3

3

3

5

4

1

5

4

5

4

2
2

2

1

6

10

8

9

12

 



17 

 1 J515 6853  Guide Plate:Turn:Middle 2 

 2 J006 6856  Film:Guide:Turn 3 

 3 J006 6843  Reverse Roller:A3 3 

 4 J006 6849  Gear:38Z 3 

 5 J003 6879  Bushing:MM8 6 

 6 J515 6884  Tension Spring:Lever:Left 1 

 7 J515 6883  Lever:Right 1 

 8 J006 6863  Gear:Idler:Z26 3 

 9 J003 6845  Gear:Idler:16Z 1 

 10 J515 6882  Lever:Left 1 

 11 J006 6884  Tension Spring:Lever 1 

 12 J515 6851  Frame:Duplex Unit:A3 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

8.Duplex Unit 2 (J016) 



18 

 

 

9.Decal And Document (J016) 

1

11

2 3 4

5

6

7

9
>ABS<

>ABS<

>
A

B
S

<

>
A

B
S

<

1 2 3

>
P

S
<

2

4

3

1

>ABS<

>ABS<

8

>
A

B
S

<

10
12

13

 



19 

 1 J007 2340  Decal:ES 1 

 2 J016 2309  Decal:Protection:Left 1 

 3 J016 2310  Decal:Protection:Right 1 

 4 J016 2303  Decal:Paper:Caution:Exp 1 

 5 J016 2301  Decal - Tray Operation 1 

 6 J015 2301  Decal:Cassette Work 1 

 7 J015 2304  Decal:Operate:Dial:P1s 1 

 8 J016 2307  Decal:Reverse:Push 1 

 9 J016 2306  Decal:Reverse:Right 1 

 10 J016 2305  Decal:Reverse:Left 1 

 11 J015 2307  Decal:Pick-Up Paper Jam:P1s:Exp 1 

 12 J001 2314  Decal:WEEE - EU 1 

 13 J016 3540  Decal:Lever 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

9.Decal And Document (J016) 



 

 

Parts Index 



22 

J016 0031  Cassette Unit   7 -  15 

J016 0152  Cover:Upper   3 -  13 

J016 0154  Cover:Front   5 -   4 

J016 0172  Upper Cover - EU   3 -  13 

J016 0173  Operatiom Panle - EU   5 -   5 

J016 0174  Front Cover - EU RIC   5 -   4 

J016 0175  Operation Panel - NA   5 -   5 

J016 0177  Front Cover - NRG   5 -   4 

J016 1059  Cover:Power Supply Cord  13 -  25 

J016 1060  Cover:Sponge:Base:Tos-P1W - EU   3 -   4 

J016 1061  Sponge:Base   3 -  20 

J016 1148  Spring:Tightener:Drive   9 -  22 

J016 1500  Cover:Left   5 -  19 

J016 1501  Cover:Right   3 -   3 

J016 1506  Cover:Ink Cartridge   5 -   6 

J016 1513  Cover:Dial   5 -  17 

J016 1522  Raer Cover - NA   3 -   6 

J016 1523  Rear Cover - EU   3 -   6 

J016 1524  Front Cover - Ink Cartridge EU RIC   3 -   1 

J016 1526  Front Cover - Ink Cartridge NA   3 -   1 

J016 1527  Front Cover - Ink Cartridge NRG   3 -   1 

J016 1540  Spacer:NIC   3 -   8 

J016 1541  Cover:Power Supply Unit   5 -  16 

J016 1543  Cover:NIC   3 -   9 

J016 1550  Inner Cover:Dial   5 -  18 

J016 1551  Right Cover - EU   3 -   3 

J016 1556  Ink Cartridge Cover - EU   5 -   6 

J016 1560  Left Cover - EU   5 -  19 

J016 1561  Cover - Power Supply Unit EU   5 -  16 

J016 1563  Dial Cover - EU   5 -  17 

J016 1593  Cover - Network Interface Board   3 -   9 

J016 2301  Decal - Tray Operation   7 -  18 

J016 2301  Decal - Tray Operation  19 -   5 

J016 2303  Decal:Paper:Caution:Exp  19 -   4 

J016 2303  Decal:Paper:Caution:Exp   7 -  17 

J016 2305  Decal:Reverse:Left  11 -  14 

J016 2305  Decal:Reverse:Left  19 -  10 

J016 2306  Decal:Reverse:Right  11 -   3 

J016 2306  Decal:Reverse:Right  19 -   9 

J016 2307  Decal:Reverse:Push  19 -   8 

J016 2307  Decal:Reverse:Push  11 -   2 

J016 2309  Decal:Protection:Left   7 -   6 

J016 2309  Decal:Protection:Left  19 -   2 

J016 2310  Decal:Protection:Right   7 -   5 

J016 2310  Decal:Protection:Right  19 -   3 

J016 2700  Pressure Plate:Roller:Leading Edge:P1W:Ass'y  11 -  21 

J016 2701  Pressure Plate:Leading Edge:Middle:P1W:Ass'y  11 -  22 

J016 2705  Guide:Reverse  11 -  15 

J016 2806  Feeler:Registration Sensor  11 -   6 

J016 3001  Extension Tray   7 -   1 

J016 3016  Base Plate:Exp:Ass'y   7 -  14 

J016 3018  Separation Unit   3 -   2 

J016 3040  Side Fence:Left   7 -  11 

J016 3050  Side Fence:Right   7 -  10 

J016 3504  Lever:Guide Rod:Tos-P1W   9 -  37 

J016 3525  Timing Belt:704ST55-6.0   9 -  27 

J016 3540  Decal:Lever   9 -   3 

J016 3540  Decal:Lever  19 -  13 

J016 4210  Holder:Sub   9 -  29 

J016 4696  Positioning Plate:Cartridge:Tos-P1W   5 -  15 

J016 4900  Exit Roller:Ass'y   9 -  11 

J016 4902  Cover:Exit Roller   5 -  12 

J016 4904  Tray:Exit   7 -  16 

J016 4905  Extension Tray:Exit   7 -  12 

J016 4906  Dust Cover   7 -  13 

J016 4907  Cover:Exit Roller:Tos-P1W:Ass'y   5 -   9 

J016 5130  PCB:CTL:AU:Tos-P1W:Ass'y  13 -  18 

J016 5290  PCB:CCB:Tos-P1W   5 -  13 

J016 5395  Harness:OPU:AU:Tos-P1W   5 -   7 

J016 5411  Harness:Power Supply Unit  13 -  22

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



23 

J016 5413  Harness:Bank  13 -  20 

J016 5426  Harness:Multi:25N  11 -  18 

J016 5432  Harness:Motor  13 -  21 

J016 5435  Harness:Sensor:Rear  13 -  19 

J016 5439  Harness:Safety Switch:Rear  11 -  25 

J016 5447  Harness:Sensor:Front:Tos-P1W  13 -  14 

J016 5467  Harness:Used Develper:Base:Tos-P1W  13 -  10 

J016 5477  Harness:Duplex:Connecting  13 -  12 

J016 5479  Harness:Paper Feed Sensor   5 -  21 

J016 5500  Connector:Drawer:Duplex:REC  13 -  13 

J016 5501  Connector:Drawer  15 -  13 

J016 6651  CD-ROM:Driver:Manual:Tos-P1W:NA   3 -  18 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

B044 3191  Tapping Screw-M3x8   5 -  14 

G020 5626  Push Switch   5 -   8 

J001 1168  Slider:Transport Roller   9 -   8 

J001 2314  Decal:WEEE - EU   3 -  14 

J001 2314  Decal:WEEE - EU  19 -  12 

J001 2804  Gear:Transport Roller:Pressure  11 -  10 

J001 2807  Spring:Feeler:Registration Sensor  11 -   7 

J001 2810  Bushing:Roller:No.1  11 -   9 

J001 2811  Pawl:Guide:Reverse  11 -   4 

J001 2813  Spring:Pawl:Guide  11 -   5 

J001 2814  Spring:Roller:No.1  11 -   8 

J001 2928  Timing Pulley:Exit Roller   9 -  12 

J001 2991  Pickoff Pawl  11 -  13 

J001 3008  Gear:Side Fence   7 -   9 

J001 4604  Tension Spring:Lever  13 -   7 

J003 6845  Gear:Idler:16Z  17 -   9 

J003 6846  Gear:Idler:24Z  15 -  20 

J003 6847  Gear:16Z  15 -  17 

J003 6848  Gear:16Z  15 -  18 

J003 6861  Spring:Vibrating Plate  15 -  21 

J003 6862  Gear:16Z  15 -  19 

J003 6865  Vibrating Plate:Change  15 -  16 

J003 6866  Roller:Opposed:Transport Roller  15 -   3 

J003 6878  Spring:Lever:Open And Close  15 -   9 

J003 6879  Bushing:MM8  17 -   5 

J006 2808  Roller:No.1  11 -  11 

J006 2810  Bushing:Roller:No.1:Middle  11 -  12 

J006 2927  Timing Belt:B30S2M88   9 -  13 

J006 2989  Sheet:Guide:Reverse  11 -   1 

J006 2992  Spring:Roller:Leading Edge  11 -  27 

J006 3006  Tension Spring   7 -   8 

J006 3405  Holder:Pressure Roller:P-P2W   9 -  33 

J006 3406  Spring Plate:Holder:Pressure Roller   9 -  32 

J006 6843  Reverse Roller:A3  17 -   3 

J006 6849  Gear:38Z  17 -   4 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



24 

J006 6854  Supporting Plate:Stay:Frame  15 -  22 

J006 6856  Film:Guide:Turn  17 -   2 

J006 6863  Gear:Idler:Z26  17 -   8 

J006 6884  Tension Spring:Lever  17 -  11 

J007 0120  Bracket:Ground Plate:NIC:Ass'y  13 -  17 

J007 1055  Cover - Power Pack  13 -   2 

J007 1070  Filter:Fan   3 -   5 

J007 1118  Bracket:Tightener:Ass'y   9 -  21 

J007 1122  Timing Belt:227ST1.5-6.0   9 -   5 

J007 1130  Pulley:Tightener:Drive   9 -  23 

J007 1161  Timing Pulley - 140T   9 -   6 

J007 2340  Decal:ES  19 -   1 

J007 2340  Decal:ES   7 -   2 

J007 3016  Spring Clutch:Feed  11 -  26 

J007 3410  Cover:Carriage:Tos   9 -  28 

J007 3513  Cam:Guide Rod:Right   9 -  38 

J007 3514  Cam:Guide Rod:Left   9 -  18 

J007 3517  Spring:Guide Rod:1   9 -  19 

J007 3518  Spring:Guide Rod:2   9 -  20 

J007 3519  Ground Plate:Guide Rod:Left   9 -  16 

J007 3524  Cam:Guide Rod:Right Front   9 -  39 

J007 3528  Shaft:Pressure Roller   9 -  35 

J007 3533  Spring:Pressure Roller:30N   9 -  34 

J007 3534  Spring:Lever:3N   9 -  40 

J007 3535  Pressure Roller:Press Fit   9 -  36 

J007 3539  Bracket:Holder:Pressure Roller   9 -  31 

J007 3540  Plate Spring - Guide Rod   9 -  42 

J007 4061  Lever:Actuator:Valve  13 -   8 

J007 4062  Guide Plate:DC Solenoid  13 -   4 

J007 4200  Holder - Left  13 -   9 

J007 5330  Power Supply Unit(100V)  13 -  24 

J007 5331  Power Supply Unit:Tos/Pie:EU  13 -  24 

J007 5360  Power Pack  13 -   1 

J007 5437  Harness:CCB:Tos  13 -  15 

J007 5440  Harness:Safety Switch:Front:Tos   5 -   3 

J007 5451  Harness:CCB:Connecting   5 -  20 

J007 5470  Harness:Main:Seconddary:Motor   9 -   1 

J007 5471  Harness:Main:Motor   9 -  26 

J007 5472  Harness:Trailing Edge:Connecting  11 -  16 

J007 5476  Harness:PDET2:Connecting  11 -  24 

J007 5621  Fan:Mm60:15mm:37V  13 -  23 

J007 5655  PCB:SENC:Tos/Pie   9 -  24 

J008 1010  Screw - M3x9   3 -  10 

J008 1034  Bracket:Drawer:Machine Or Copier  11 -  19 

J008 5434  Harness:HVP:Pie  13 -  16 

J012 1008  Rubber Foot  13 -   3 

J012 1508  Plate:Logo:RIC   5 -   1 

J012 1515  Logo Plate - NSA   5 -   1 

J012 1516  Logo Plate - REX   5 -   1 

J012 1517  Logo Plate - GES   5 -   1 

J012 3003  End Fence:Tos-C1   7 -   3 

J012 3019  Arm:Cassette   7 -   7 

J012 3020  Protection:Cassette   7 -   4 

J015 0411  Maintenance Unit  13 -  11 

J015 1542  Cover:Tank   3 -   7 

J015 1544  Cover:Safety Switch   5 -   2 

J015 2301  Decal:Cassette Work  19 -   6 

J015 2301  Decal:Cassette Work   7 -  19 

J015 2304  Decal:Operate:Dial:P1s  19 -   7 

J015 2304  Decal:Operate:Dial:P1s   9 -  15 

J015 2307  Decal:Pick-Up Paper Jam:P1s:Exp  19 -  11 

J015 2307  Decal:Pick-Up Paper Jam:P1s:Exp  11 -  23 

J015 2890  Timing Belt:B30S2M452   9 -  17 

J015 2891  Pulley:Dial:Jam   9 -  14 

J015 2892  Pulley 75T   9 -   7 

J015 3502  DC Motor 37V 29.6W   9 -  25 

J015 4906  Stopper:Paper   5 -  10 

J015 4908  Roller:Stopper:Paper   5 -  11 

J015 5205  DC Motor 37V 25.9W   9 -   2 

J015 5481  Harness:Inlet:Tos-P1s:Exp  11 -  21 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



25 

J015 5481  Harness:Inlet:Tos-P1s:Exp  11 -  20 

J015 5511  Power Supply Cord - NA   3 -  17 

J015 5512  Power Supply Cord - EU   3 -  17 

J015 6620  Installation Procedure:English:P1s/W   3 -  19 

J015 6622  Installation Procedure:Safety:P1s/W:EU   3 -  15 

J015 6624  Installation Procedure:Safety:P1s/W:NA   3 -  15 

J512 0017  Option:NIC:Exp:FD:Ass'y   3 -  12 

J515 0017  Duplex Unit:Tos-P1W:NA  15 -   * 

J515 0027  Duplex Unit:Tos-P1W:EU  15 -   * 

J515 0729  PCB:Main  15 -  12 

J515 6600  Installation Procedure:Duplex Unit   3 -  16 

J515 6810  Sponge:Duplex:Cover:A3  15 -  25 

J515 6833  Holder:PCB  15 -  11 

J515 6851  Frame:Duplex Unit:A3  17 -  12 

J515 6853  Guide Plate:Turn:Middle  17 -   1 

J515 6855  Guide Plate:Lower:A3  15 -  14 

J515 6857  Guide Plate:A3  15 -   1 

J515 6858  Band:Cover  15 -   5 

J515 6859  Stopper:Guide Plate  15 -   6 

J515 6860  Cover:Open And Close:A3  15 -   7 

J515 6867  Spring:Pressure Roller  15 -   4 

J515 6869  Guide Plate:Upper Front:A3  15 -  23 

J515 6870  Guide Plate:Upper  15 -  24 

J515 6870  Guide Plate:Upper   3 -  11 

J515 6873  Cover:Right  15 -  15 

J515 6874  Cover:Left  15 -  10 

J515 6877  Lever:Open And Close  15 -   8 

J515 6882  Lever:Left  17 -  10 

J515 6883  Lever:Right  17 -   7 

J515 6884  Tension Spring:Lever:Left  17 -   6 

J515 6892  Holder:Roller:Opposed  15 -   2 

 

 

 

 

AA08 2101  Bushing:MM6xMM10x6   9 -   9 

AW02 0150  Photointerruptor:Flat:7mm  13 -   6 

AW50 0023  Push Switch   9 -   4 

AX11 0125  DC Solenoid:Valve  13 -   5 

GW01 0008  Photo Refiection Sensor:SG113-RC80   9 -  30 

GW02 0020  Photointerruptor:LG248NL1   9 -  41 

GW02 0020  Photointerruptor:LG248NL1  11 -  17 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



26 

0353 0040N Screw:M3x4  13 - 103 

0451 3006N Tapping Screw - 3x6   5 - 101 

0451 3006N Tapping Screw - 3x6   9 - 101 

0451 3006N Tapping Screw - 3x6  11 - 101 

0451 3006N Tapping Screw - 3x6  13 - 102 

0451 3008N Tapping Screw - M3x8  13 - 101 

0451 4020N Tapping Screw - M4x20  13 - 107 

0452 3008N Tapping Screw - M3x8   5 - 102 

0452 3008N Tapping Screw - M3x8  13 - 105 

0452 3008N Tapping Screw - M3x8   3 - 101 

0452 3010N Binding Self-Tapping Screw:3x10   3 - 103 

0452 3010N Binding Self-Tapping Screw:3x10   5 - 103 

0454 3006Q Tapping Screw - M3x6  13 - 106 

0454 3006Q Tapping Screw - M3x6  11 - 102 

0454 3006Q Tapping Screw - M3x6   3 - 102 

0623 0100E Spring Pin:3x10  13 - 104 

0720 0025E Retaining Rings-E:2.5   9 - 103 

0805 0088  Retaining Rings-E:Silencer:DIA6  11 - 103 

0950 4006N Screw:Spring Washer:M4x6  11 - 104 

0951 3005N Screw:Polished Round:M3x5   9 - 102 

1105 0516  Clamp:LWSM-0511  13 - 108 

1403 1384  Photointerruptor:SG1291-RC86  11 - 105 

 

 

 

 

 

 

 

 

 

 

 

 

 

5447 2681  Snap Ring   9 -  10 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.Exterior 1 (J016) 
	2.Exterior 2 (J016) 
	3.Paper Tray (J016) 
	4.Process Section (J016) 
	5.Paper Exit Section (J016) 
	6.Electrical Section (J016) 
	7.Duplex Unit 1 (J016) 
	8.Duplex Unit 2 (J016) 
	9.Decal And Document (J016) 
	Parts Index 

